MHNPOTOKOJI JIEYEHUS noareepxaénnoii undpexunu COVID-19

1. Jleuenue nHQEKIUN BEPXHUX AbixaTesbHbIX TyTed COVID-19
(Temmepatypa, HACMOPK, Kaieiab 0e3 JJerouHoro nHpmibTpaTa, nojgoxurenbHas [11P)

IIpenmaraemas a It ID-
Crioco0 BBeEHAS pea ¢ Aosa ans COV

19
XnopoxuH ¢ocdat .
(Chloroquine phosphate) IIEpOpaIbHO 500 mr 2 pasa B 1eHb 5 nHel
+
O3enpTaMuBUp N
(oseltamivir) nepopaibHO 150 mr 2 paza B ieHb S JHEH
2. Jleuenne COVID-19 nueBmonuu
Crioco0 BBeneHHs [pennaraemas mo3a s

COVID-19
XnopoxuH ¢pochar HNepopanbHO 500 mr 2 pasa B nens 10 queit
(Chloroquine phosphate)

+
Hapynasup/KoGurucrat Hapynasup 800
PE30OJIbCTA MePOpaIbHO mr/Koburucrar 150mr 1 pa3
(Darunavir/Cobicistat B JICHb Ha 2 HENEIHu
REZOLSTA)

nin
ArazanaBup PEATA3 400 mr 1 pa3 B AeHb ¢ nUIIEH
(Atazanavir REYATAZ) Ha 2 HeJenu

+
OsenpramuBup (oseltamivir)  mepopajibHO 150 Mr 2 pa3a B 1eHb

+/-
Kopruxocrepoubl BHYTPUBEHHO Metunnpenauzonon 40 Mr

Kaxxaple 12 yacoB Ha 5 qHEN

CBbOP MATEPUAJIA HA AHAJIN3:
1) KomOuHMpOBaHHBIN Ma30K U3 TIOTKH/HOCOTJIOTKH
2) Ecnaun nonoKuTenbHbli, TOBTOPATH KaK/Ible 3 AHS MOKa HE MPUAET OTPULIATEIbHBII
3) Ecnu oTpuniatensHelil, caenarb BTOpoil Ma3ok uepes 24 yaca
4) Ecau 2 Ma3ka noJpsii OTpULIATENbHBIE, MOXKHO MPEKPATUTh U30JIALIUIO
e MaTrepuaj U3 HWKHUX JbIXaTeIbHbIX MTyTeH NPEIIOYTUTEIICH I'/1€ BO3MOXKHO
® PEKOMEHJIOBaHA a’POTr€HHAs] U KOHTAKTHAsI U30JIALIHA
e Ul JanbHelIIed nHPOpMaIK — CBSI3bIBATHCS CO CIEUAINCTOM MO HH(PEKIIHOHHOMY
KOHTPOJIIO

[Moarorosneno komanaoit CDC MICC (Ilentp no konTpomo u npoduiaktuke 3abonesanuii, KOMaHIa
MICC), Bepcus 1 ot 28-02-2020



t t "OVID-
Infection

1. Treatment of COVID-19 Upper Respiratory Tract Infection
(Fever, runny nose, cough without lung infiltrate+

positive PCR) :
Routeof  Proposed dose for COVID-19
administration
Chlaroguine phosphate PO 500 mp BID 5 days
+
Oseltamivir PO 150 mg BID for 5 days

2. Treatment of COVID-19 Pneumonia
Route'of  Proposed dose for COVID-19

_ administralion
Chicroguine phosphate Py S0 mg BID 10 duys
Darunuvir ‘Cobicisial) PO Darunavir 800 mg/Cobicistal 150 mg OD for 2
(Hezoldu &) weeks
OR
Adnzanavir (Revading) ra 400 mg once daily with fieod for 2 weeks
-
Osclismivir PO 150 me BID
Fhe
‘Corlicosteroids Y Methylprednisolone 40 me g1 2h for 5 days
SPECIMIN COLLECTION:

1- Combined nasopharyngeal/oropharyngeal swab
2- If positive repeat every 3 days till negative
3- If negative repeat second test afier 24 hours
4- 1t 2 consecutive negative isolation can be discontinued
* Lower respiratory specimen is preferred when
applicable
* Airborne and contact isolation is recommended for

further information contact your infection control
practitioner.
Prepared by CDC MICC Team, version 1 (28-02-2020)



